Cumbria Partnership NHS
NHS Foundation Trust
Medicines Policy POL001/013
Medicines Formulary Statement
For medicines, Cumbria Partnership NHS Foundation Trust follows NICE guidance

www.nice.org.uk, the Lothian Joint Formulary (LJF) www.ljf.scot.nhs.uk and NPSA
guidance www.npsa.nhs.uk.

If a medicine is subject to a NICE Technology Appraisal Guidance (NICE TAG), this
takes precedence over Lothian, because NICE applies in England only and Lothian
covers southern Scotland.  Cumbria Clinical Commissioning Group Medicines
Optimisation webpage traffic light classification (RAG List) is updated regularly with
NICE TAG outcome decisions and includes links to the relevant NICE TAG.

For dressings and wound care products, Cumbria follows Northumbria formulary, which
is derived from North of Tyne wound care formulary. Minor amendments for Cumbria
from the Northumbria formulary are approved by Cumbria Area Prescribing Committee.

For Cumbria Sexual Health Formulary for HIV see next page
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There will be an exceedingly small number of patients (usually guided by resistance testing) where
the above agents will not be suitable.

Therapy after first virological failure

This must be guided by viral resistance testing and will usually involve a protease inhibitor
(Darunavir or Atazanavir with Ritonavir). A further 2 active agents will be necessary and may include
Raltegravir, Etravirine and Maraviroc (with co receptor typing) or other NRTI’s as dictated by the
resistance testing.

Maraviroc should only be used as a special indication on a case by case basis.

Therapy after second virological failure

This again needs to be guided by resistance testing and past ART therapy and is where the full range
of ART needs to be available.

With better ‘adherence support, easier tablet regimes including reduced pill burdens, virological
failure should reduce although we are at a crossroad with treatment and support, length of time
between appointments, primary care support and length of time many of our patients have been
infected. This is clearly an evolving process and we should have the necessary resources and
flexibility to respond.
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HIV formulary drugs list with cost comparison

Comments Usual daily dose

First-line

Truvada + efavirenz

(tenofovir 300mg + emtricitabine 200mg
+ efavirenz 600mg)

or prescribed as combination

Atripla
(tenofovir 300mg + emtricitabine 200mg
+ efavirenz 600mg)

Kivexa + efavirenz
(abacavir 600mg + lamuvidine 300mg
efavirenz 600mg)

Atripla is more expensive than | 1 x daily Truvada +
prescribing separately as 1 x daily efavirenz 600mg

Truvada + efavirenz

1 x daily

1 x daily Kivexa

! 1 x daily efavirenz 600mg

First-line alternative

Truvada or Kivexa + nevirapine

Truvada or Kivexa + raltegravir

2 x daily nevirapine 200mg

Where tolerance is a 1 x raltegravir 400mg twice daily
problem or rapid drop in
viral load is needed

Add backbone price Kivexa backbone
Truvada backbone

Second-line

Truvada or Kivexa + darunavir
ritonavir

Truvada or Kivexa + atazanavir
ritonavir

Treatment naive dose 2 x darunavir 400mg + ritonavir
100mg daily

1 x atazanavir 300mg +
1 x ritonavir 100mg daily

Add backbone price Kivexa backbone
Truvada backbone

The majority of patients can be managed with the above agents and if intolerance develops then it is possible to switch between

the agents.
If a NNRTI is considered necessary before a PI and Efavirenz and Nevirapine are not
Appropriate then Etravirine may be considered with a Truvada or Kivexa backbone. It does
Third-line not have an ART naive licence.

Truvada or Kivexa + etravirine

2 x etravirine 100mg twice daily
Does not have ART naive
licence

. Add backbone price Kivexa backbone
Truvada backbone




In planned pregnancy or a pregnant woman starting treatment for the first time then the
backbone should ideally be Truvada or Kivexa with a NNRTI such as Nevirapine, Efavirenz or a

Pregnancy . ) .
boosted Pl such as boosted Atazanavir or boosted Darunavir or Kaletra. The choice of ART
should be individualised.
Truvada 1 tablet a day
OR
Kivexa 1 tablet a day

In the absence of contraindications, the third agent should be one of the following:

Nevirapine (if CD4 count <250
cells/mm?3)

OR

Efavirenz
OR

Boosted Atazanavir
OR
Boosted Darunavir
OR

Kaletra

200mg twice a day

600mg once a day

300mg + 100mg Ritonavir
once a day

600mg + 100mg Ritonavir
twice a day

2 tablets twice a day

The dosing of Darunavir should be twice a day during pregnancy.

Therapeutic drug levels (TDM) are advisable in the third trimester particularly if combining Tenofovir and Atazanavir

Therapy after first virological
failure.

This must be guided by viral resistance testing and will usually involve a protease inhibitor

(Darunavir or Atazanavir with Ritonavir). A further 2 active agents will be necessary and may
include Raltegravir, Etravirine and Mavariroc (with co receptor typing) or other NRTI’s as

dictated by the resistance testing.

Maraviroc

Only to be used as a special
indication on a case by case basis.

150mg or 300mg or 600mg twice
daily depending on ARV combination

Comparative price — used in
combination with other

agents . ;
Need to add in cost of tropism test

(£300)

Therapy after second virological
failure

This again needs to be guided by resistance testing and past ART therapy and is where the full
range of ART needs to be available.

With better adherence support, easier tablet regimes including lower pill burdens, virological
failure should reduce although we are at a crossroad with treatment and support, length of
time between appointments, primary care support and length of time many of our patients
have been infected. This is clearly an evolving process and we should have the necessary
resources and flexibility to respond.
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HIV assisted drugs list
This is a limited list of HIV assisted drugs which are approved for use.

e Aciclovir 400mg tablets

e  Azithromycin 250mg

o Co-trimoxazole 480mg and 960mg tablets
o Dapsone 100mg tablets

e Valganciclovir 450mg tablets

e Loperamide 2mg capsules

e Domperidone 10mg tablets

None approved drugs

Stribild (R) (Elvitegravir, Cobiastat, Emtriatabine and Tenofovir Combination tablets) — Not
currently commissioned by NHS England
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Appendix

PEPSE
For post exposure see PEPSE protocol

Dose optimisation

In some cases with some drugs twice daily dosing may be preferable when initiating therapy or to
minimise side effects. However if this is not the case it is usually less expensive to prescribe 1 x
higher strength than 2 x lower

For example:
Lamuvidine 2 x 150mg — change to Lamuvidine 1 x 300mg

Maraviroc 4 x 150mg — change to Mariviroc 2 x 300mg

Additional points to consider
® Nevirapine is due off patent in December 2012 and costs may subsequently fall. The company

plans to launch a modified release product, but this will be a patented drug and likely to be more
expensive.

® Efavirenz is due off patent in November 2013. When the patent expires the price differential
between Atripla compared to prescribing Truvada + efavirenz is likely to increase.

e  http://www.bashh.org/documents/4076.pdf

Adapted from Lancashire HIV Clinical Formulary Group




